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Adult aged 40-74 without history 
of MI or CVA, not on a statin

LDL ≥ 190mg/dl

Start high intensity statin.
Screen patient AND first degree relatives 
for familial hypercholesterolemia. 
Consider early referral to endocrinology.

Start high intensity statin.
Screen patient AND first degree relatives 
for familial hypercholesterolemia. 
Consider early referral to endocrinology.

LDL < 70mg/dl

Encourage healthy lifestyle measures.
Unlikely to benefit from statin.

LDL 71 – 190

A1c ≥ 6.5

Recommend moderate intensity 
statin. 
If additional risk factors present or 
10yr risk > 20%, consider high 
intensity statin.

A1c < 6.4

10 year 
ASCVD risk ≥ 

10%

Recommend 
moderate intensity 

statin.

10 year 
ASCVD risk < 

10%

Encourage healthy 
lifestyle measures.
Consider shared 
decision making.

Reassess lipid panel 
within 2-3 months.

30-50% 
reduction in LDL or LDL 

< 100?

Screen for side effects 
or adherence issues.

• Continue statin.
• Reassess lipid panel and 
statin intensity if/when risk 
factors change.

Poor adherence due to side effects:
• Consider dose reduction, or MWF dosing
• Consider switching to a different statin
• Consider adding or replacing with ezetimibe 10 mg

Adherent but insufficient response: 
• Increase statin dose
• Add ezetimibe 10 mg

Reassess lipid panel 
within 2-3 months.

If still inadequate 
response, consult or 

refer to endocrinology.

No Yes

Statin intensity and doses

High Moderate

Atorvastatin 40-80mg 
Rosuvastatin 20-40mg

Atorvastatin 10-20mg
Rosuvastatin 5-10mg
Simvastatin 20-40mg
Pravastatin 40-80mg

Healthy Lifestyle Measures

• Diet (Mediterranean, 
DASH, vegetarian)
• Exercise (150 minutes per 
week moderate intensity)
• Tobacco cessation
• Stress management and 
mental health
• Sleep (6-8 hours)

For adults older than 75, the evidence is insufficient for 
recommendations. There may be greater absolute risk 

reduction, but greater risk of side effects. 
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